MH W £ TER SOLUTION
PURE WATER SAVES LIFE

A House of Pump, ETP, STP, WTP, ZLD
Deep Tube-well & All accessories of water solutior_l _

Hotline
+880 132 506 5588




ter Solution is a new Bangladeshi environmental engineering company focusing on designing and
nkey project execution in water and waste water treatment and energy related projects for industries,
institutions & municipalities. The company also has a strong product line up to meet the market requirement on
WATER, ENERGY & ENVIRONMENTAL respect.

The company has qualified and highly experienced Engineers & Scientist successfully executed more than 600
projects on WATER, WASTWATER, BOILER & ENVIRONMENT in Bangladesh & abroad. Although water is
[...]
RO RO High Cartridge  Flow/Pressure PURE WATER SAVES LIFE
PressureTube  Membrane  Pressure Pump Filter Meter www.mhwatersolution.com




(o]
facturer and supplier of Jokhasou Packaged
’lant’in Bangladesh. The package STP is a
em where it can install where limitation of
ace and wide application of jokhasou Package STP in
commercial and residential both sectors. Now a
day Packaged Sewage Treatment Plant is widely
using Building, school, community area, industry
and large commercial space. Package STP is also
available in semi- automatic and fully- automatic
models, Package STP Plant requires less space
and civil work for installation and erection. It treats
the sewage waste in order to make it safe for disposal
in the environment. In the final stage, treated water
generated can be used in gardening, flushing and washing

Compact in size

Easy to shift to a new location

Less requirements of maintenance

Minimum civil and space requirement for installation
In compliance with regulatory bodies

Energy efficient

Corrosion resistant

Less operational cost

Minimal land usage in Under ground

Low operating cost

Minimum power and chemical requirement
Easy to install, relocate and can easily expand
Significant Savings

YYVYVYVYVYVYVYVYVYVYYY

Investment Low Huge

Area request A narrow area can be used| Required large construction area
for installation

System take care Easy to take care by Request trained technician to handles as
individual user it is more advanced sue its size

Area impact Completely to maintain good | May be odor from the central plant
environment in the area

Damage Less impact from earthquake Civil structure can be damage from disaster
or other disaster

Installation 1-2 weeks 3-5 years

Apply to Rural area Urban area

» Residential Building » Hotels and Motel » Schools, College and University

» Commercial Industries » Restaurants and Pubs » Food courti ii%

The optional Tertiary Treatment includes equipment like chlorination for dis-infection and Multi-grade Sand Filter &
Activated Carbon Filter for removal of residual suspended solids, traces of organic materials, color and chlorine.

All-in-one single tank Sewage Treatment Plant
Virtually silent operation and odorless
Compact and simple to operate

High quality treated water

Minimal maintenance

@ MH W & TER SOLUTION

PURE WATER SAVES LIFE
www.mhwatersolution.com

YYYv¥YY




MH Water Solution is the nation’s leading wastewater
treatment plant engineers with industrial wastewater treatment
expertise successfully working with Effluent Treatment Plant
or ETP is one type of waste water treatment method which is
particularly designed to purify industrial waste water for its
reuse and its aim is to release safe water to environment from
the harmful effect caused by the effluent.

Industrial effluents contain various materials, depending on
the industry. Some effluents contain oils and grease, and some
contain toxic materials (e.g., cyanide). Effluents from food
and beverage factories contain degradable organic pollutants.
Since industrial waste water contains a diversity of impurities
and therefore specific treatment technology called ETP is
required

To clean industry effluent and recycle it for further use
To reduce the usage of fresh water in industries

To preserve natural environment against pollution _
To meet the standards for emission of pollutants set by the Government & avoid heavy penalty
To reduce expenditure on water acquisition

MH Water Solution provides water & wastewater treatment processes that include Biological Treatment Plant, Bio-Chemical
Treatment Plant, Chemical Treatment Plant, MBR Treatment, MBBR Treatment and Electro-Coagulation system Treatment.

YYYVYY

A DDIICG DN

Textile Industries, Chemical Industries, Paper Industries, Food & Beverage Industries, Steel Industries, Meet processing Industries.

<

Effluent is the stream of excess chemical liquor which is extracted

from an industry after using in original operation. The excess

dye liquor which is extracted from textile industry after dyeing B
from different processes are treated with various chemicals to . e

remove or neutralize the toxic materials before discharging to MH Water Solution offers exclusively designed Biological treatment

environment (eg. Aground Water). MH Water Solution provides Plant that is an important and integral part of arfy wastewater treatment

Bio-chemical wastewater treatment processes that include plant that treats wastewater from either municipality or industry

—— racinitation ation, flocculation), ion exchange, having soluble organic impurities or a mix of thedwa-types of

wastewater sources. The obvious economic ad\@tage, both in

ns of capital investment and nperag?_ costs; of biological

! esTike chﬁmieal oxidation;

oxidation etc. has cemented its place in any integrated

/ ’ p ;.'ast'e'{\rater treatment plant.
./ggl ] e e d @ MH W £ TER SOLUTION

PURE WATER SAVES LIFE
Air Diffuser  Mixing Agitator Horizontal Pump Dosing Pump www.mhwatersolution.com

other treatment process




Chemicals are used during wastewater treatment in an array
of processes to expedite disinfection. These chemical processes,
which induce chemical reactions, are called chemical unit
B processes, and are used alongside biological and physical
B8 cleaning chemical neutralization and stabilization, which can
8" be applied to wastewater during cleaning. MH Water Solution
provides an excellent methodology for Chemical treatment Plant.

Membrane Bioreactor (MBR) is a advanced technology
developed since the end of 20th century which realized the
efficient combination of membrane separation technology
with biological technology. The membrane separation
technology replaces the traditional active sludge method
and the normal filter unit, its strong separation ability can
make the SS turbidity near to be zero, therefore greatly
expands the scope of application of waste water recycling.

MBBR (Moving Bed Bio Reactor) Effluent Treatment Plant
is used for providing safe and clean water. It helps in meeting
out successfully the process of reusing and recycling. Our
Effluent treatment plant treats the water efficiently. It has
been done by making it free from harmful bacteria's and other
elements. The MBBR Effluent treatment plant got its
application in various industries. Our plants have got a wide
appreciation among our clients for several features.

e ot & i i Thon

SIFES Vi !

The screened raw effluent shall be collected in the Equalization tank.
Usually, waste generations are more during production hours and
vary with time. Visually no during off day and maintenance and
production lean time is generated during night hours. Any reactor
system needs constant feed for influent load to work efficiently. Hence,
it is important to put an equalization tank to collect the excess flow
during peak hours and feed sewage in lean hours. A typical equalization
tank has a capacity of 8 — 12 hours of average flow rate. The tank is
generally of civil construction by client. Provision of air grid is to be
made for thoroughly mixing the effluent to make it of homogeneous
quality and to keep the suspended matter in suspension and to avoid
septic conditions.

@ mwermsmn £ B0 U o

www.mhwatersolution.com AirBlower MBBRMedia  MBR Module Filter Press Screw Press




DCC atilon Al

After the equalization tank the effluent comes to the flocculation
tank by pumps. Flocculation is the separation of a solution,

commonly the removal of sediment from a fluid. The term is

derived from floc, which means flakes of material; and when o3

a solution has been flocculated, the sediment has formed = 'e
into larger aggregated flakes, making them easier to see ]
and remove. This process occurs naturally, or it can also e ®
be forced using flocculants and/or physical processes. Shagm § bt Chuasmies | Staps 2 Fubation Chamber I Sixge 1 Fiseretunon (xambar

Primary Clarifier Lamella Clarifier
After the flocculation tank the effluent comes to the primary clarifier/Lamella Clarifier/Tube Settler by gravity. The clarifiers
are used to separate settle able solids from the raw incoming wastewater. These are located on the downstream of the plant.
The major function of the primary clarifier/Lamella clarifier/Tube Settler are the removal of all settle able and floating solid
waste which have a high oxygen demand - BOD.

Q
R elrd DI AT K
Aeration is the process of adding air into wastewater to allow aerobic
bio degradation of the organic materials. The principal secondary Q

treatment techniques used are the trickling filter and the activated
sludge process and are often classified as fixed-film or suspended-
growth systems respectively. A typical Aeration tank has a capacity of
16 — 22 hours of average flow rate. The tank is generally of civil
constructed. s e

. & 1 E B @anennsnwmu

PURE WATER SAVES LIFE
Tube Settler Bar Screen Oil Skimmer pH Meter TDS Meter www.mhwatersolution.com




?r'nent (SDG 6.3) is an important aspect of
nability, where full water reuse (i.e. Zero Liquid
#Discharge 'ZLD') is the most sustainable solution. Zero
“liquid discharge (ZLD) is an engineering approach to
water treatment where maximum water is recovered and
contaminants are reduced to solid waste. We introduce
you with Electro-Coagulation system as pre-treatment
which is an advanced water treatment technology and
is used to remove a wide range of pollutants to make
the water reusable in the textile process.

We, ‘MH Water Solution’ have a foreign partner
(Netherlands) ‘QStone Capital’ as the developer of
waste water treatment projects converting innovative
technologies into cost savings for textile owners, supporting the industries to meet the compliance of Global Brand Buyers.
And ‘Primax’ as our local co-construction partner specialized in steel technology and infrastructure.

1001100

We offer a complete ZLD water treatment system with a minimum intake capacity of 500m3/daily module. Each module
consists of 5 components:

B B B - e

Including automation (Remote Monitoring System — “RMS”) that will enable QStone to co-monitor the installation and assist
and provide advice for the maintenance and operation of the installation. Both the EC related technology and the Condenser
related technology are “state of the art” in cost saving innovation.

The Electro-coagulation reactor is the reactor that electrochemically treats
the wastewater. The treatment will remove the COD/BOD particles, TSS,
Turbidity, Heavy metals, Hardness, partly nitrogen components, phosphate,
and colour. All these components will be captured in the coagulation flocs
and will be removed from the water by sedimentation or flotation. Once the
influent reaches a satisfactory quality of pH, conductivity, and temperature,
it enters the EC reactor where the contaminants aggregate with iron hydroxide
complexes. It represents the main process point around the electro-
coagulation system.

Flocculation chamber
Once the charge of the pollutants is neutralized, a high-energy, rapid mix

is needed to properly disperse the coagulant and to encourage particle
collisions. This is done by air bubbling in the EC reactor. Overmixing does
not affect the initial coagulation, but insufficient mixing will result in this
step being incomplete. Therefore, an extra step called flocculation is needed
to strengthen the flocs. It can be seen as a gentle mixing stage, which
increases the particle size from micro flocs tc V|5|ble suspended parhcles
ready to be flltered by a sand filter a jed to the memb

PN

V) MHW & TER SOLUTION e
RIMAX

PURE WATER SAVES LIFE
www.mhwatersolution.com




1. QStone Capital offers a fixed purchase price which is total €425k (excluding vat) for the above mentioned total
installation of a module consisting 500m3 capacities and including 5 components. First down payment of €150k to
start the work, a second installment of €150k at delivery of the EC module and the Sand filter (Multi Media Filter)
and the final installment of €125k after official commissioning of the total installation. For the RMS QStone charges
€450 per month (all amounts are excluding VAT) Al

2, Any operational expenses will be borne by textile
owner separately, including the metal plates which
are being used as a consumable in the EC part of
the total process.

3. In case the Textile Producer would require assistance
with the regular maintenance, a separate arrangement
will be formulated for this.

Based on the need of the Textile owners we offer financing
for this project by our European Financier partnered with
QStone Capital. The interest rate varies from 4%-6% and
the term is 5 years.

CAS MBR MBBR FBBR EC
Pre-treatment requirements +Filtering screen | + Filtering screen +Filtering screen * Filtering screen * Filtering screen
*pH correcEion | « pH correction * pH correction * pH correction * 7<pH<8.5
*Temperature + FOG<30 mg/L « FOG=30 mgiL «Temperature «Temperature
*Temperature *Temperature
* Enough nutrients. If not, need to dose
Operating parameters *F: Mratio *SRT *SRT *SRT *Cur rent
*MLSS MLSS +MLSS *MLSS Q
=Aeration (DO) | =Aeration {DO] +*Aeration (DO) =Aeration (DO)
Chemical used + Decolouring Agen| *Sodium hypoch lorite/Hydrogen peroxide| « Nutrients + Polielectrolyte MNone
+Polielectrolyte | «Citric acid/Caustic soda + Poliglectrolyte * Polymer
«PAC + Hydrocloric acid/Sulphuric acid + Polymer « De foamer Q
*De foamer *De foamer * De foamer Q
* Polymer o
HRT 15-ZdHrs 7-15Hrs 6 Hrs 1-5 Hrs © dHr o
Effluent water quality Good Excellent Good Cood Excellent ©
Resistance to influent variation | Poor Poor Good Excellent %@allqm,
Difficulty of operation High High Medium Low w M
Required space High Low Medium Low . Medium
Energy consumption Medium High Medium Medium = dium
Overall costs Medium High Medium Low e TR ium
Susceptibility to a grease leak None Verysensitive. Membrane needstobe | Very sensitive. Material has to be Leaked og;will rﬁoat N Mona &
cleaned well/replaced changed, the plantwillneed atenday | upwardsand iséa v =
restarting-time remove - QO
Handling of an electrical shutdown | Good hand ling | Up to 24 hours without problems Upto 10 hours. Afterwards bacteria will | Good hand ling Good handling >
form bio-cakes
Removal of:
Calour
7SS e
Turbidity O
Bicarbanate L o]
Poor Poor c Exceilent
&l
. I = O“" 4 |e
i - o
Heavy metals

PURE WATER SAVES LIFE
www.mhwatersolution.com

@ MH W £ TER SOLUTION




Deep Tubewell means a tube well called as such operated by a submersible pump set or turbine pump coupled
with a prime mover capable of pumping ground water when the pumped water level depth is more than 7 meters

Deep Tubewell means a tubewell facility with a tubewell depth in the range of about 70 to 110 meters, located
in an area where groundwater conditions are not suitable for suction mode pumping, and where, therefore,
the tubewell is equipped with a vertical shaft turbine pump

Rain Water harvesting is a natural gift by almighty Allah. It is also called rain water collection technology or
rainwater treatment system. It is a technology that collect the water at rainy season and store it for daily human
use. Rainwater treatment system is epoch-useful decision for the Bangladesh as well as worldwide. Rainwater
can be source of our daily water needed. By proper treatment of collected rain water can use for drinking
purpose also. The rainwater those are drinkable, can use for different purpose. Such as irrigation like gardening.
Like flush at toilet or car wash. It can also use for launder clothes. And it can also use our daily life. Such as
taking shower, washing hand. In dry season it can be great asset as well. So, finally we can summarize Rain
Water harvesting is a natural source. And it is collected & storage at rainy season from roof tops, parks, road
or from open grounds. And make treatment as require.

It is natural source gift by Almighty Allah

Rainwater is a comparatively clean than others sources.

It is totally free source of water which get from rainfall.

It is widely acceptable from point of environmental safety.